
tpomag.com
AUGUST 2023

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

William “Tucker” Randles 
Deputy Superintendent
Zanesville, Ohio 

Aiming High
TUCKER RANDLES MET THE WATER PROFESSIONS 
AS A KID. NOW HE’S A DEPUTY PLANT SUPERINTENDENT.
18

IN MY WORDS: 
Operators Without Borders | 32

HOW WE DO IT: 
Remote alarm 

notification | 16

TECHNOLOGY DEEP DIVE: 
Capturing the 
finest grit | 36



Learn more about the M4 and Analyzer at www.blue-white.com
Fluid Metering Solutions Made Simple.

FLEXFLO® M4
For Accurate Chemical Dosing with 
No Vapor Lock and No Lost Prime.

APNTU ONLINE 
TURBIDITY ANALYZER

Ultra-Low Turbidity Range, Touch Screen 
Display and Data-Logging Terminal.

Simple, Dependable and Precise
[...]
EDITORIAL CORRESPONDENCE: Address to Editor, TPO, P.O. Box 220, Three Lakes, WI 
54562 or email editor@tpomag.com.

DIGITAL REPRINTS AND BACK ISSUES: Visit www.tpomag.com for digital reprint options 
and pricing. To order back issues, call Holly at 800-257-7222 or email holly.gensler@
colepublishing.com.

CONTROLLED CIRCULATION: 60,500 per month

© 2023 COLE PUBLISHING INC.  
No part may be reproduced without permission of publisher.

let’s be clear

mailto:editor@tpomag.com
http://www.tpomag.com
mailto:info@tpomag.com
mailto:holly.gensler@colepublishing.com
mailto:holly.gensler@colepublishing.com
mailto:kim.bruss@colepublishing.com
mailto:phil.hahn@colepublishing.com
mailto:editor@tpomag.com
http://www.tpomag.com


tpomag.com    August 2023   9

1-866-724-9145
bcrinc.com

PROVEN
BIOSOLIDS TREATMENT

APPLICATION:
SLUDGE DRYERS

ADVANCED OXIDATION

Bio-Scru® 3.0
Indirect • Compact • Autonomous

Class A/EQ Biosolids

CleanB
®

Continuous Class B Biosolids  
In Just 10 Minutes

Neutralizer®

Batch Class A Biosolids < 8 hours

for irrigation, or given advanced treatment and made part of the drinking 
water supply, by being discharged to a drinking water reservoir or plugged 
directly into the potable water system.

There are other examples of communities taking One Water seriously. 
The U.S Water Alliance describes such efforts at its One Water Hub (www.
uswateralliance.org/one-water). Here are a few:

Green City, Clean Waters: Philadelphia. The city’s outdated stormwa-
ter system led to combined sewer overflows. In response, the city embarked 
on a 25-year plan using green infrastructure like green roads, rain barrels, 
pervious pavement and rain gardens to capture runoff on land. The goal is 
an 85% reduction of stormwater pollution entering waterways.

Water Hub, Emory University, Atlanta. This project recycles up to 
400,000 gpd with a campus-scale water reclamation and reuse system. It uses 
natural plant-based treatment processes to recycle up to two-thirds of the 
water produced on the campus, cutting potable water usage by 40% — enabling 
tens of millions in projected savings over 20 years.

Adaptive management of phosphorus, Madison, Wisconsin. The Mad-
ison Metropolitan Sewerage District faces EPA requirements to cut phos-
phorus runoff in a 185-square-mile service area. Instead of going it alone, 
the district collaborates with more than 30 partners in a project where farm-
ers, utilities, and developers all work to reduce nutrient releases and improve 
water quality in the Yahara River Watershed.

Aquifer replenishment, Tucson, Arizona. In its dry climate, Tucson 
faced depletion of the aquifers that supplied its drinking water. In response 
Tucson Water worked with American Rivers on a comprehensive manage-
ment plan that looks at water supply holistically, with an emphasis on con-
servation integrating stormwater with the water supply portfolio. The city 
also runs an extensive reclaimed water system for irrigation and is looking 
to potable reuse in the future.

 
BASIC PRINCIPLES

Tying, all these efforts together, the Water Alliance lists seven hallmarks 
of One Water:

• A mindset that all water has value
• A focus on achieving multiple benefits — economic, environmental, 

social
• A systems approach
• Watershed-scale thinking and action
• Right-sized solutions
• Partnerships for progress involving all sectors
• Inclusion and engagement of all
You can read the alliance’s foundation report at the One Water Hub 

online.   

How would things be different if we started  
thinking of water in all its manifestations —  
precipitation, lake, river, groundwater, stormwater, 
wetland — as a single resource?

Unplug. A PRINT SUBSCRIPTION TO TPO IS FREE.

Visit www.tpomag.com to subscribe, and to check out the 
quick and extensive digital resources that are always available.

THEN SIT BACK AND SAVOR ALL YOU LOVE ABOUT YOUR OWN PRINTED COPY. 

http://www.uswateralliance.org/one-water
http://www.uswateralliance.org/one-water
http://www.tpomag.com
https://bcrinc.com/


10     TREATMENT PLANT OPERATOR

AN UNLIKELY BEGINNING SET JENNIE WOODS ON A CAREER PATH 
TO THE TOP OF HER GAME. NOW SHE HELPS DEVELOP THE 
NEXT GENERATION OF WATER MANAGERS IN RURAL OKLAHOMA.

STORY: Suzan Chin-Taylor and Stormy Shafer
PHOTOGRAPHY: Matt Cameron

“You’re Not in This Alone.”

water: OPERATOR

top performer

10     TREATMENT PLANT OPERATOR



tpomag.com    August 2023   11

J
ennie Woods is a cheerleader for water management careers.

It’s what she teaches students in her beginner water lab course for the Oklahoma Rural 
Water Association. And it’s more than lip service. As water treatment plant supervisor for 
the Broken Bow (Oklahoma) Public Works Authority, she lives what she teaches.

Twenty-two years ago Woods was a scale house operator at the City of Broken Bow landfill 
when she was asked to move to the water treatment plant. Authority director Gary Swift tapped 
supervisor Mary Hodge to train Woods, a motivated student.

“It was pure luck,” Woods says. “I had no background. They just asked if I would be willing 
to learn and train. I had a really good director who allowed me to take as much training as I 
could, and I ended up loving it.” 

 
UNLIKELY BEGINNINGS

She remembers, “It was right out of high school. I was married, had already started a family, 
no college. My supervisor, Mary Hodge, said that a person who was really interested could turn 
this field into a career, not just a job. Obviously, she was right.”

Jennie Woods, supervisor at the 
Broken Bow Plant (filter air valves 
from Kinetrol)

The Broken Bow Water Treatment Plant has a capacity 
of 9 mgd and treats 4.5 mgd on average.

Jennie Woods, 
Broken Bow (Oklahoma) 
Public Works Authority
POSITION: 
Water Treatment 
Plant Supervisor

DUTIES: 
Manage plant 
operations, turbidity 
and other lab testing, 
repairs, reporting, 
training

CERTIFICATIONS:
Class A Water with 
Lab, Wastewater with 
Water, Wastewater 
with Lab, and Waste-
water Operator

EDUCATION: 
Associate degree, 
physical science, 
Carl Albert College

GOALS: 
Advocate water 
management as a 
career path; educate 
and mentor the next 
generation

“I had a really good director who allowed 
me to take as much training as I could, 

and I ended up loving it.”    
JENNIE WOODS



12     TREATMENT PLANT OPERATOR

After a few years, Woods enrolled at Carl Albert Col-
lege, where she earned a degree in physical science with 
a base in water and wastewater. Then she progressed 
through all the Oklahoma certification levels.

Woods started at Broken Bow as a lead operator, not 
a typical entry position. After she got her Class C Water 
or Plant Operator certification, the plant’s second 
supervisor Mary Hodge, retired. Woods then moved 
into that role.

Such opportunities for advancement were an advan-
tage of working for a small municipality. Broken Bow 
(population 4,300) nestles in the foothills of the Kiamichi 
Mountains. Its 1990-era plant supplies water to about 
15,000 of McCurtain County’s 34,000 residents.

The gravity-flow plant’s clearwell bottom sits at an 
elevation of 975 feet and treats about 4.5 mgd with a 
capacity of 9 mgd. Its source is 185-foot-deep Broken 
Bow Lake fed by clear water from the Mountain Fork 
River. Its two ground storage wells hold 2 million gal-
lons each.

Woods’ attitude, work ethic and enthusiasm for the field drives her com-
mitment to excellence. She simply loves her job, which is more than super-
vision: “I’m still considered an operator. When I get to work, we have a big 
whiteboard. I look at what has gone wrong since my last 12-hour shift, what 
needs to be fixed, and what we need to think about over the next few days.

“I make sure the testing is fine, that we have no problems with turbidity 
or low chlorine. Then I begin my day with whatever, because in water, every 

day is different.” Woods especially 
particularly enjoys dealing with tur-
bidity, and her teaching with ORWA.

 
VARIED DUTIES

She runs lab tests and walks the 
plant, making sure the water is where 
it needs to be. She and her team con-
stantly test to ensure that levels are 
spot-on. “Visually, you can see a lot,” 
she asserts. “You do it enough years, 
you can hear and feel it. You know 
if the water’s got a problem that par-
ticular day.”

After her rounds, if something 
— a pump or other piece of equip-
ment — needs repair, she rolls up 
her sleeves and gets busy. She super-
vises operators Shawn Hilton, Stacey 
Humphrey, Rashad Marshall, Misty 
Swift and maintenance/operator 
Kenneth Moore.

This team oversees water intake 
from about 50 feet below the lake’s 
surface. The raw water is moved up 
to the conventional plant by three 
General Electric 5K44 motors with 

Peerless pumps. Raw turbidity averages 1.1 NTU.
“Our water is super clear, super cold and has very low alkalinity,” Woods 

says. “So we use alum and cationic polymer, lime for pH adjustment, and a 
touch of soda ash to help boost alkalinity. Our concrete  sedimentation basins 
take four to six hours for solids to settle out. The water runs through dual 
anthracite and 12 inches of sand. At the very end of our process, we inject 
chlorine and sodium hypochlorite for disinfection.”

“You have to take on every  
problem, and you can solve it.  

If you don’t know the answer, there are 
people out there who can help you.” 
JENNIE WOODS

The staff at the Broken Bow Water Treatment Plant includes, front, Jennie Woods, water treatment 
supervisor; middle row, from left, Vickie Patterson, city manager; Gary Swift, retired public works 
director and current project manager; and Shawn Hilton, operator; back row, Jamie Denison,  
public works director; Kenneth Moore, maintenance/operator; and Stacey Humphrey and Misty  
Swift, operators.

From left, Stacey Humphrey, Jennie Woods and Kenneth Moore waste sludge from the plant’s sedimentation basin.

(continued)



tpomag.com    August 2023   13

Choose NSI’s Certified 
Reference Materials 

(CRMs) to monitor 

analytical performance of 

your wastewater testing 

with full confidence.
• Unique, pre-measured, single use reference

materials that prevent laboratory errors and

re-work.

• Ready-to-use CRMs require no preparatory

steps to save time and effort.

• Offering scheduled Proficiency Testing,  on-

demand PT Express™ and custom standards.

• Quality assured ISO 17025, ISO 17034 and ISO

17043 accredited.

• Universal Water Microbe Cocktail – unique,

stable microorganism blend in a single pellet.

ORDER @ 
WWW.NSILABSOLUTIONS.COM

REACH FULL CONFIDENCE IN 
YOUR WASTEWATER TESTING.

L
E

A
R

N
 M

O
R

E

CERTIFIED REFERENCE MATERIALS + PROFICIENCY TESTING

TPO-WW-FP-AD-9x10.875.indd   1TPO-WW-FP-AD-9x10.875.indd   1 6/15/23   09:436/15/23   09:43

https://nsilabsolutions.com/


14     TREATMENT PLANT OPERATOR

The treatment process also includes U.S. Motors flocculators (Nidec) and 
sludge collector drives (SEW-Eurodrive Inc.).

A SCADA system (Micro-Comm) enables continuous real-time moni-
toring of the process. “They’re a wonderful company, always there 24/7,” 
Woods says. Finished water turbidity runs about 0.02 NTU.

“Alkalinity is our No. 1 concern,” Woods says. “I’ve seen our alkalinity 
hit zero, and anybody with a water treatment background knows on zero, 
you cannot get alum to work, or any chemical, for that matter. So we’re con-
stantly checking alkalinity throughout the plant. Every day, every two hours.”

 
LOOKING SHARP

When it comes to maintenance, “There are not a lot of challenges other 
than every couple of months, we take down one 250,000-gallon sedimenta-
tion basin, and usually three operators get in there to clean it with fire hoses.

“We’re very proud of how clean our plant is. It’s about 32 years old, but 
when you look around, you wouldn’t ever guess that. Cleanliness is some-
thing I push hard. We take great pride in our plant, its maintenance, and 
landscaping. Somebody is always painting or mowing or sweeping.

“We have a lot of tourism now, so appearance is more important than 
ever. It’s like if you pull up to a restaurant, you can tell from the outside if 
you want to go in. We take enough pride at the front gates that you know 
we’re going to have top-notch everything. We might be little, but we work 
hard for cleanliness.”

These high standards likely played out when Woods received a 2022 
Excellence in Operations Award from the ORWA. “I was very pleasantly sur-
prised,” she recalls. “I’ve won a few awards in the last several years, but this 
one was a shock. I’m very honored and humbled to receive it.”

 
STEADY COMPLIANCE

She believes a big factor in that win was her plant’s history of uncom-
monly steady compliance with Oklahoma’s Stage Two THMM and HAA5 
process measurement: “At one time, we were probably the only county that 
was in compliance. A few years ago, we had to change up our treatment and 
ended up getting out, but we’re back in again. Oklahoma DEQ told me at one 
point, we were probably the only county that had done extremely well with it.

“If you’re in water treatment, whether a rural district or municipality, 
you try to stick together. Since the city sells water to a lot of smaller commu-
nities, if they have a problem they know to call and I’ll help them with paper-

work or whatever. Broken Bow is a 
pretty good city to work for. They’re 
willing for me to help others.”

Woods developed that helpful 
attitude early on, emulating how she 
was treated by her earliest mentor, 
Hodge. She remembers her best 
advice: “If you turn this job into a 
career, you’ll never regret it. That’s 
the most truthful thing ever said to 
me. When I teach a class, that’s 
exactly what I tell everybody. The 
sky’s the limit in this field.”

Woods has a few other words of 
wisdom for those planning long 
water management careers.

“Don’t overreact. I feel the effects when I’m under the gun and things 
aren’t going well. Maybe somebody called out sick. I’ve worked a lot of nights 
lately. You just always say to yourself, ‘Take a deep breath and go slow.’

“Give yourself 15 minutes and realign, because at the end of it, we are 
here to make the best potable water a person possibly can, and that’s just what 
we’re going to do. You have to take on every problem, and you can solve it. 
If you don’t know the answer, there are people out there who can help you.”

She advises building a professional network of people who will pick up 
the phone when called and are ready to help solve problems: “Just remember, 
you’re not in this alone.”   

 featured   products from:
Kinetrol USA, Inc.
972-447-9443
www.kinetrolusa.com

Micro-Comm Inc.
913-390-4500
www.scadaview.com/Micro-Comm

Nidec Motor Corporation
888-637-7333
acim.nidec.com/motors/usmotors

Peerless Pump Company
800-879-0182
www.peerlesspump.com

SEW-Eurodrive, Inc.
864-439-7537
www.seweurodrive.com

A FLOOD OF COMPETENCE
On May 1, 2019, Oklahoma was struck by a storm system  

that dropped 17 tornadoes and up to six inches of rain on an area 
that included the Broken Bow Public Water Authority water 
treatment plant.

“We’ve got a good Corps of Engineers team here in our area,” 
says plant supervisor Jennie Woods. “They opened all eight gates 
on the spillway, but the water went over the top of the dam. When 
it does that, the water is going to back up to our intake building. 
Then it rises, and we have to shut down the plant to save the 
electrical system.”

It was a nightmare, but “one that we did fairly well,” she recalls. 
“But the second one, in December the same year, was literally 
staggering, the amount of water. All summer we had heavy rains, 
so there was no place for the water to go but down. Once again 
they opened all floodgates, but it still breached the dam. The flow 
was taking trees down as if they were matchsticks. It was just scary.”

The floodgates are at the bottom of Mountain Fork River, 
where the spillway and river meet. “Our intakes are less than a 